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GENERAL REMARKS

The attached report shall not be reproduced except in full without the written permission of
Timco Engineering Inc.

Summary

The device under test does:

X Fulfill the general approval requirements as identified in this test report and was
selected by the customer.

] Not fulfill the general approval requirements as identified in this test report

Attestations
This equipment has been tested in accordance with the standards identified in this test
report. To the best of my knowledge and belief, these tests were performed using the

measurement procedures described in this report.

All instrumentation and accessories used to test products for compliance to the indicated
standards are calibrated regularly in accordance with ISO 17025 requirements.

I attest that the necessary measurements were made at:
Timco Engineering Inc.

849 NW State Road 45
Newberry, FL 32669

Tested by:
Name and Title: Tim Royer, Project Manager/Testing Engineer

Date: 8/1/2016

Reviewed and approved by:
Name and Title: Cory Leverett, Project Manager

Date:8/8/2016

Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 4 of 68
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GENERAL INFORMATION
EUT Specification

Regulatory Standards

FCC Title 47 CFR Part 15.247
IC RSS-247 Issue 1 & RSS-GEN Issue 4

FCCID

JFZCKS550BT

IC #

1752B-CKS550BT

Model

ATH-CKS550BT

EUT Description

BLUETOOTH WIRELESS STEREO HEADSET

Number of Channels

79

Modulation Types

Mode 1:BR DH5

Mode 2:EDR 2DH5

Mode 3:EDR 3DH5

Operating Frequency

TX: 2400 - 2483.5 MHz RX: 2400 - 2483.5 MHz

EUT Power Source

[ ] 110-120Vac/50- 60Hz

[ ] DC Power

X Battery Operated Exclusively

Test Item | [] Prototype | [] Pre- X Production
Production
Type of Equipment | [_] Fixed [ ] Mobile X Portable

Antenna Connector

None (Temporary Connector Provided for Testing)

Antenna

Integrated - Chip Antenna 0.0 dBi

Test Facility

Timco Engineering Inc. located at 849 NW
State Road 45 Newberry, FL 32669 USA.

Test Conditions

Temperature: 24-26°C
Relative humidity: 50-65%

Measurement Standard

ANSI C63.10-2013
ANSI C63.4-2014
FCC DA 00-705

Test Exercise

Engineering Software was used to enable the modes
of operation, all modes of modulation were tested.

Test Supporting Equipment
Device Manufacturer Model S/N Supplied By Used For
Computer HP Compaqg 1510P Timco Programming
Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 5 of 68
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RESULTS SUMMARY

FCC Rule Part No. IC Standard Ref. Requirement Test Item Result

99% Bandwidth

15.215 (¢) RSS-GEN 6.6 Occupied Bandwidth
20 dB Bandwidth Pass
Channel Separation Pass
Number of Hopping p
15.247(a,1) RSS-247 § 5.1 | FHSS Requirements Channels ass
Hopping Char_mel Pass
Occupancy Time
Peak Power Output (ERP) Pass
15.247(b,1) & (b,4) | RSS-247 § 5.4.2 | Peak Power Output
Antenna Gain (EIRP) Pass
Bandedge Pass
15.247(d) RSS-247 § 5.5 lEJ”"."ar.‘ted
missions
Radiated Spurious Pass
Notes:
Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 6 of 68




OCCUPIED BANDWIDTH

Rules Part No.:

IC/ FCC Requirements:

Test Method:

Setup:

Test Data:

FCC 15.215(C), ICRSS 247 § 5.1.1

ANSI C63.10 § 6.9.2 Occupied bandwidth-20dB Relative procedure

20 dB emission bandwidth reporting only, measurement is also used to
determine limits for other requirements of FHSS transmitters.

20 dB Occupied Bandwidth Measurement Table

Tuned Mode 1 Mode 2 Mode 3
Frequency 20 dB BW | 20 dB BW 20 dB BW
(MHz) (MHz) (MHz) (MHz)
2402 0.843 1.25 1.217
2440 0.909 1.24 1.27
2480 0.969 1.22 1.33

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl

Table of Contents
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Page 7 of 68




OCCUPIED BANDWIDTH
Test Data:

* RBW 30 kH=z
*VBW 100 kH=z

T

ENG

IMCO

NEERING, Ine

20 dB OBW Mode 1 Low End of Band Plot

Marketr 1 [T1 ]
LOZ .78 dBuv

Ref 112 dBuV “ntt 40 dB SWT 20 ms 2.401970222 GHz
— SE—r P Copt e =5
1] BW 843.457257143 kHz
Temp |1 [Tl ndB] E!
¥ Bz { /L ABRV
1 repgy 2.401559388 GHz
MLEW Temp |2 [T1 ndB]
[+ / ”\A 8252 dBpv
[gj— _%\( 2.402403845 GHz | pop
LMA
E)_!-\'
| o W\‘\i\ A
v 3
M DB
AC
-4
Center 2.402 GHz 377.6674286 kHz/ Span 3.776874286 MH=z
Date: 20.JUL.2016 14:46:11

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl

Table of Contents

Page 8 of 68
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OCCUPIED BANDWIDTH

Test Data: 20 dB OBW Mode 1 Middle of Band Plot

@ * RBW 30 kH=z Marker 1 [T1 ]
28 . i : =51 *VBW 100 kH=z 103 .42 dBuv
Fef 112 dBuv o Yy oy o 40 dB SWT 20 ms 2.440125889 GHz

1z s =
o - = ==

BWw 2029.549057143 k=

1
ﬂv{\lqrﬁ Temp |1 [Tl ndB] n
) & ' g 5AEAV
1 = 2.439496443 Gz
Temp |2 [T1 ndB]
Wp/" U\ 83/44 depv
T')
2.440408952 GHz | ppop
M,
? LMA

3DB

\JW AC
M 2t

Center 2.44 GH=z 377.6674286 kHz/ Span 3.776874286 MH=z

Date: 28.JUL.2016 14:56:18

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 9 of 68




OCCUPIED BANDWIDTH

Test Data: 20 dB OBW Mode 1 High end of Band Plot

@ * RBW 30 kHz
S8 T 5 44:40 *VBW 100 kHz

Ref 112 dBuv " AL 40 dB SWT 20 ms

Marker 1 [Tl

102,

1

12 dBuv

2.47926634% GHz

T

ENG

BW 949.34640(
Temp (1 [T1 ndg

2 e
o - =

000 kH=z
E]

B2
Z2.479487
Temp (& [T1 ng

IU dERv
002 GHz
=3

T2

82

Z.48045

19 dBuv
348 GH=z

A
v%

Center 2.48 GHz 377.6674286 kHz/

Date: 28.JUL.2016 14:40:19

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

Span 3.776874286 MH=z

IMCO

NEERING, Ine

TDF

LMA

3DB

Table of Contents

Page 10 of 68




OCCUPIED BANDWIDTH
Test Data:

* RBW 30 kH=z
*VBW 100 kH=z

T

ENG

IMCO

NEERING, Ine

20 dB OBW Mode 2 Low End of Band Plot

Marketr 1 [T1 ]
LOZ .78 dBuv

Ref 112 dBuV “ntt 40 dB SWT 20 ms 2.401970222 GHz
— SE—r P Copt e =5
1] BW 843.457257143 kHz
Temp |1 [Tl ndB] E!
¥ Bz { /L ABRV
1 repgy 2.401559388 GHz
MLEW Temp |2 [T1 ndB]
[+ / ”\A 8252 dBpv
[gj— _%\( 2.402403845 GHz | pop
LMA
E)_!-\'
| o W\‘\i\ A
v 3
M DB
AC
-4
Center 2.402 GHz 377.6674286 kHz/ Span 3.776874286 MH=z
Date: 20.JUL.2016 14:46:11

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl

Table of Contents

Page 11 of 68




OCCUPIED BANDWIDTH
Test Data:

* RBW 30 kHz
*VBEW 100 kHz
SWT 20 ms

Ref 112 dBuv * ALt 40 dB

T

ENG

IMCO

NEERING, Ine

20 dB OBW Mode 2 Middle of Band Plot

Marketr 1 [T1 ]
104.54 dBuv
2.439980632 GHz

B T S SE
BW |1.243158286 MHz
Temp [1 [T1 ndR] Y

Nw”w%"m

T4]7 7 dEAV
2.439339935 GHz
Temp |2 [T1 ndR]

84 {42 dBuV

2.440579050 GH= TOF

LA

v

f
' stin
\"’Wm ac

Center 2.44 GHz 377.6674286 kHz/

Date: 28.JUL.2016 14:57:38

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl

Span 3.776874286 MH=z

Table of Contents

Page 12 of 68




OCCUPIED BANDWIDTH

Test Data:

Ref % 2

20 dB OBW Mode 2 High end of Band Plot

* RBW 30 kH=z

*VBEW 100 kHz
SWT 20 ms

2 dBuv " AEE 40 dB

Market 1 [T1 ]
104.69 dBuv
2,4799266349 GHz

T

ENG

i

e E— P 24— =3=
B 1.227419143 MUz
[T1 ndR]

=}
1]
=
o
[

P

Ity

2197 dEQAV
2.479343229 GHz
Temp |2 [T1 ndR]

84 /84 dBuvV
Z2.48056%648 GH=z

TDF

LMNA

3DB
AC

Center

2.48 GHz 377.6674286 kHz/

Date: 28.JUL.2016 14:40:59

RESULTS: Meets Requirements

Applicant:
FCC ID:

IC:
Report:

AUDIO TECHNICA CORPORATION
JFZCKS550BT

1752B-CKS550BT
1374AUT16TestReport_Revl

Span 3.776874286 MH=z

Table of Contents
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Page 13 of 68




OCCUPIED BANDWIDTH

Test Data: 20 dB OBW Mode 3 Low End of Band Plot

Ref 112 dBuv *Att

* RBW 30 kH=z

*WVBW 100 kH=z
40 dB SWT 20 ms

Marker 1 [T1 ]
103.27 dBuv
2.401970222 GHz

T

ENG

; P =
rreE—{ Pt Cot o =s=
B L: 2179271457 MHz
Temp (1 [T1 ngRB]

A

T2 139 dEQAV
2.401373702 GH=z
Temp |2 [T1 ndR]

\«\g2

83{29 dBuV
2.402591679 GHz

\‘m\/\dhumh

W MFNT T

Center 2.402 GHz

Date: 28.JUL.2016 14:49:03

377.65674286 kHz/

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION

FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl

Span 3.776874286 MH=z

IMCO

NEERING, Ine

TDFE

LA

3DB

Table of Contents
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OCCUPIED BANDWIDTH

Test Data:

T

ENG

IMCO

NEERING, Ine

20 dB OBW Mode 3 Middle of Band Plot

* RBW 30 kH=z
*VBW 100 kH=z

Marketr 1 [T1 ]
104 .12 dBuv

Ref 112 dBuv “~Att 40 dB SWT 20 ms 2.4401258689 GHz
— rretE—ft P Cot =5
1 BW 1.271480343 MHz
l Temp [1 [T1 ndB] EN
¥ 4 B3] 74 ABQv
1 R ‘\;‘N\ 2.439317051 GHz
M IEW W\ Temp |2 [T1 ndg]
It 8370 aenv
2.440588532 GHzZ | ppp
LMA
L‘_l-\'
W 3p8
AC
5 ‘ Mo !
Ty
Center 2.44 GHz 377.6674286 kHz/ Span 3.776874286 MH=z
Date: 28.JUL.2016 14:50:38

RESULTS: Meets Requirements

Applicant:
FCC ID:

IC:
Report:

AUDIO TECHNICA CORPORATION
JFZCKS550BT

1752B-CKS550BT
1374AUT16TestReport_Revl

Table of Contents

Page 15 of 68




OCCUPIED BANDWIDTH

Test Data: 20 dB OBW Mode 3 High end of Band Plot

@ * RBW 30 kH=z
S8 T s 44358 *VBW 100 kHz

Ref 112 dBuv * ALt 40 dB SWT 20 ms

Marker 1 [TL1

100 .

1
56

dBav

2.47924213%9 GHz

T

ENG

2 e C i
ot - =

=
=B

BW 1.331271686 MHz
Temp (1 [T1 nd4RB]
Al A awﬂ BUI56 AERY
- a
1 RMEy VWJ hﬂ} Lﬂpﬂ\ 2.479208021 GUz
vIEW '\’\ Temp (2 [TL1 ndB)
80J]68 dBuv
i 48 2.480626298 GHz
a5
W V)

Center 2.48 GHz 377.6674286 kHz/

Date: 28.JUL.2016 14:30:44

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

Span 3.776874286 MH=z

IMCO

NEERING, Ine

TDF

LHA

3DB

Table of Contents

Page 16 of 68
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FHSS REQUIREMENTS

Rules Part No.:

Requirements:

FCC 15.247(a)(1), ICRSS 247 § 5.1.1,5.1.2,5.1.4

Channel Separation

FHSs operating in the band 2400-2483.5 MHz may have hopping channel
carrier frequencies that are separated by 25 kHz or two thirds of the -20 dB
bandwidth of the hopping channel, whichever is greater, provided that the
systems operate with an output power no greater than 0.125 W.

Dwell Time and Number of Hopping Channels

FHSs operating in the band 2400-2483.5 MHz shall use at least 15 hopping
channels. The average time of occupancy on any channel shall not be greater
than 0.4 seconds within a period of 0.4 seconds, multiplied by the number of
hopping channels employed. Transmissions on particular hopping frequencies
may be avoided or suppressed provided that at least 15 hopping channels are
used.

Test Method: ANSI C63.10 § 7.8.2 Carrier frequency separation

ANSI C63.10 § 7.8.3 Number of hopping frequencies

ANSI C63.10 § 7.8.3 Time of Occupancy
Setup: = —
Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 17 of 68




FHSS REQUIREMENTS
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Test Data: FHSS Channel Separation Measurement Table
. (2/3 of 20 dBBW) .
Mode Separation (KHz) Limit (KHz) Pass / Fail
1 1009.6 562 Pass
2 1016.3 813 Pass
3 1008.4 811 Pass
Test Data: Number of Hopping Channels Measurement Table
Mode Number of Limit Pass / Fail
channels
1,2,3 79 >75 Pass
Test Data: Hopping Channel Occupancy Time Measurement Table
Mode Dwell Time (ms) Limit (sec) Pass / Fail
1 2.9 <04 Pass
2 2.9 <04 Pass
3 2.9 <04 Pass

RESULTS: Meets Requirements

Applicant:
FCC ID:
IC:
Report:

AUDIO TECHNICA CORPORATION

JFZCKS550BT
1752B-CKS550BT

1374AUT16TestReport_Revl

Table of Contents

Page 18 of 68




FHSS REQUIREMENTS

Test Data:

®

FRef

Mode 1 Channel Separation Plot

*RBW 100 kH=z
*VBW 300 kH=z

L

T

ENG

IMCO

NEERING, Ine

Marketr 1 [T1 ]

104 .57 dBuv

117 dBpv w et 45 dB SWT 5 ms 2.440938B782 GHz
Deltda 2 [T1 ]
<06 dB
— 11
2 1.00961%385 MHz |EM
o
1 i | TDF
LMA
E’-!-‘I
o 3Ds
AC
Center 2.44175% GH:z 500 kHz/ Span &5 MH=z

Date: 28.JUL.2016 15:36:58

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl

Table of Contents

Page 19 of 68




FHSS REQUIREMENTS

T

ENG

Test Data: Mode 2 Channel Separation Plot
® * RBW 100 kH=z Delta 2 [TLi ]
3 | = o *VBW 300 kH=z .2y dB
Ref 117 dBuwW B = o 45 dB SWT 5 m= 1.016346154 MH=z
Markgr 1 [T1]]
[ 10666 dBuv
= 2.44027%000 GHz

i

Center 2.44175 GHz 300 kHz/

Date: 28.JUL.2016 15:42:04

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

Span 3

MHZ

TDF

LA

3DB
AC

Table of Contents

Page 20 of 68
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FHSS REQUIREMENTS

T

ENG

Test Data: Mode 3 Channel Separation Plot
@ * RBW 100 kHz Delta 2 [T4 ]
| 5 o 2 *VBW 300 kH=z a2 dB
Ref 117 dBuv " AEE 45 dB SWT 5 m= 1.,0084861538 MHz
Markgr 1 [TI1]]
. y 106450 dBuv
v 2 2.440984615 GHz

Center 2.44175 GHz 300 kHz/

Date: 28.JUL.2016 15:43:47

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

Span 3 MH=z
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TDFE

LMA

3DB
AC
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FHSS REQUIREMENTS
Test Data: Number of Hopping Channels Plot

*RBW 100 kH=z
*VBW 300 kH=z

T

ENG

.

Ry | NIV —
= | i
_ i UL LR BT AL

Start 2.4 GHz 8.35 MHz/

Date: 28.JUL.2016 15:48:29

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl

Stop 2.4835 GHz

Table of Contents

Page 22 of 68
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FHSS REQUIREMENTS

Test Data: Mode 1 Channel Occupancy Time Plot
® oy Y. "RI%W 10 k:i:x Delta 2 [T1 ] .
*_ -33.820513 us
L 2y i 0 i n A
Py
JAAR (R IR mA
\ A P/\j\ur’\n \f\,/\(\
NIVl
Center 2.44175 CGH=z 500 us/

Date: 28.JUL.2016 15:49:49

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

TDF

LA

DB
AC

Table of Contents
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FHSS REQUIREMENTS

Test Data:

Mode 2 Channel Occupancy Time Plot

T

ENG

IMCO

NEERING, Ine

@ RBW 10 kHz Belta 2 [T1 ]
2 * YRW 30 kHz 5.07 dB
Ref 112 dBuvV *Att 40 dB SWT 5 ms 2.900641 ms
— ferrpearr—3—F 411
TE {44 dBuv
-33.820513 ps |IEM
P -
VIEW TRG
[~ r
w W w w w LNA
E)_l-\'
3DB
AC

Caentekr

Date: 28.JUL.

2.44175 GHz

2016 15150038

RESULTS: Meets Requirements

Applicant:
FCC ID:

IC:
Report:

AUDIO TECHNICA CORPORATION
JFZCKS550BT

1752B-CKS550BT
1374AUT16TestReport_Revl

Table of Contents
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ENGINEERING lne¢
FHSS REQUIREMENTS
Test Data: Mode 3 Channel Occupancy Time Plot
@ RBW 10 kH=z Marker 1 [Tl ]
- *VBW 30 kHz 8l.82 dBuv
Ref 112 dBuv *Att 40 dB SWT 5 ms -25.807692 us
[ =it FTE
.75 dB
2,908654 ms |EM
T -
VITEW TRG
. 1 i A A A h
[— AL ¥ * L4 v St
pPs
3DB
AC
Center 2.44175 GHz 500 us/
Date: Z28.JUL.2016 15:51:29

RESULTS: Meets Requirements

Applicant:
FCC ID:

IC:
Report:

AUDIO TECHNICA CORPORATION
JFZCKS550BT

1752B-CKS550BT
1374AUT16TestReport_Revl

Table of Contents
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NEERING, Ine

PEAK POWER OUTPUT
Rules Part No.:  FCC 15.247(b) (1) (4), IC RSS 247 § 5.4.2

Requirements:
FHSS Using Hopset = 75 Channels

For FHSs operating in the band 2400-2483.5 MHz, the maximum peak
conducted output power shall not exceed 1.0 W and the e.i.r.p. shall not
exceed 4 W if the hopset uses 75 or more hopping channels.

Test Method: ANSI C63.10 § 7.8.5 Output Power test procedure for FHSS

Setup:

Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 26 of 68




PEAK POWER OUTPUT

Test Data:

Test Data:

TIMCO

ENGINEERING , lne

Mode 1 Peak Power Output Measurement Table

Peak Conducted Power Output Measurement
Tuned L .
S EEEEY Pcond Pcond Limit Margin
dB w w wW
(MHz) (dBm) (W) (w) (w)
2402 1.33 0.00136 1.00 0.99864
2440 -0.03 0.00099 1.00 0.99901
2480 -0.58 0.00087 1.00 0.99913
Peak EIRP Power Output Calculation
T d
Fre:Echy Py EIRP Limit Margin
w w W
(MHz) (dBm) (W) (W) (W)
2402 1.33 0.00223 4.00 3.99777
2440 -0.03 0.00163 4.00 3.99837
2480 -0.58 0.00144 4.00 3.99856

Mode 2 Peak Power Output Measurement Table

Peak Conducted Power Output Measurement
Tuned . .
TS PCond PCond Limit Margin
iz | @Bm) | W) (W) (W)
2402 -2.2 0.00060 1.00 0.99940
2440 -1.59 0.00069 1.00 0.99931
2480 -0.62 0.00087 1.00 0.99913
Peak EIRP Power Output Calculation
Tuned P EIRP Limit | Margin
Frequency
M | (@Bm) (W) (W) (W)
2402 -2.2 0.00099 4.00 3.99901
2440 -1.59 0.00114 4.00 3.99886
2480 -0.62 0.00142 4.00 3.99858

RESULTS: Meets Requirements

Applicant:
FCC ID:

IC:
Report:

AUDIO TECHNICA CORPORAT
JFZCKS550BT

1752B-CKS550BT
1374AUT16TestReport_Revl

ION

Table of Contents
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PEAK POWER OUTPUT

Test Data:

TIMCO

ENGINEERING , lne

Mode 3 Peak Power Output Measurement Table

Peak Conducted Power Output Measurement
Tuned . .
T Y PCond PCond Limit Margin
dBm w W W
) | (@B (W) (W) (W)
2402 -2.19 0.00060 1.00 0.99940
2440 -1.31 0.00074 1.00 0.99926
2480 -0.61 0.00087 1.00 0.99913
Peak EIRP Power Output Calculation
T
Fre:EZ:cy P, EIRP Limit | Margin
w W W
Mz | (@Bm) (W) (W) (W)
2402 -2.19 0.00099 4.00 3.99901
2440 -1.31 0.00121 4.00 3.99879
2480 -0.61 0.00143 4.00 3.99857

RESULTS: Meets Requirements

Applicant:
FCC ID:

IC:
Report:

AUDIO TECHNICA CORPORATION

JFZCKS550BT
1752B-CKS550BT

1374AUT16TestReport_Revl

Table of Contents

Page 28 of 68




ENGINEERING lns
PEAK POWER OUTPUT
Test Data: Mode 1 Low End of Band Peak Conducted Power Plot
@ * RBW 2 MHz Marker 1 [T1 ]
ool A O1RE1Y VBW 10 MH=z .33 dBm
Ref 5 dBm *Aatt 40 dB SWT 5 ms 2.402108333 GHz
1
-——'_L‘—\—-.
1 M
VIEW
TDF
- LHA
B ans
AC
Center 2.402 GHz 500 kHz/ Span &5 MHEZ

Date: 28.JUL.2016 16:14:42

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

Table of Contents
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PEAK POWER OUTPUT

Test Data: Mode 1 Middle of Band Peak Conducted Power Plot

® *“RBW 2 MH=z
i | z i VBW 10

Retf 5 dBm *Att 40 dB SWT !

T

ENG

Marker 1 [T1 ]

2.44071o66"7 GH=z

Center 2.44 GHz 500 kHz/

Date: 28.JUL.2016 16:07:08

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

.

TDF

LMA

Table of Contents

Page 30 of 68
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Date: 28.JUL.2016 16:13:36

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

ENGIT®?
PEAK POWER OUTPUT
Test Data: Mode 1 High End of Band Peak Conducted Power Plot
@ * RBW 2 MHz Marker 1 [T1 ]
VYBW 10
Retf 5 dBm *Att 40 dB SWT A L% [OTI3333 GHZ
1 R =
VIEW /
TDF
- LHA
B ans
AT
Center 2.479733333 GH=z 500 kHz/

Table of Contents

Page 31 of 68
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PEAK POWER OUTPUT

T

ENG

IMCO

NEERING, Ine

Test Data: Mode 2 Low End of Band Peak Conducted Power Plot
® * RBW 2 MHz Marker 1 [T1 ]
= | - FelkE YBW 10 MH=z 2.20 dBm
Fetf 5 dBm *Att 40 dB SWT 5 m= 2.402108333 GHZ
s
1 rMEle e [t
s — T

TDF

LMA

3DB
AC

Center 2.402 GHz 500 kHz/

Date: 28.JUL.2016 16:15:27

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

Span 5 MH=z

Table of Contents
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PEAK POWER OUTPUT

Test Data:

Ref 5 dBm *AEE 40 dB SWT A

T

ENG

.

Mode 2 Middle of Band Peak Conducted Power Plot

@ “ RBW 2 MH=z
H | i s VBW 10

MH=z

Marker 1 [T1 ]
1 .59 dBm
2.4407716667 GHz

LB

TDF

LMA

3DB
AC

Center 2.44 GHz 500 kHz/

Date: 28.JUL.2016 16:08:21

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl

Span 5 MH=z

Table of Contents
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PEAK POWER OUTPUT

Test Data: Mode 2 High End of Band Peak Conducted Power Plot

@ “ RBW 2 MH=z
- = 4 B3 VBW 10

Retf 5 dBm *Att 40 dB SWT !

T

ENG

Mark¥er 1 [T1 ]

2.479733333 GH=z

.

b -

TDF

LMA

3DB
AC

Center 2.4782733333 GH= 500 kHz/

Date: 28.JUL.2016 16:12:27

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

Table of Contents

Page 34 of 68

MCO

NEERING, Ine




PEAK POWER OUTPUT

T

ENG

IMCO

NEERING, Ine

Test Data: Mode 3 Low End of Band Peak Conducted Power Plot

@ *RBW. &
i | : VBW 1

Retf 5 dBm *AET 40 dB SWT 5

MHz
0 MH=z

ms=

Mark¥er 1 [TI1 ]
Z2.19 dBm

2.402100000 GHz

P s M

e

TDF

LMA

3DB
AC

Center 2.402 GHz 500 kHz/

Date: 28.JUL.2016 16:16:36

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

Span 5 MH=z

Table of Contents
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PEAK POWER OUTPUT

T

ENG

IMCO

NEERING, Ine

Test Data: Mode 3 Middle of Band Peak Conducted Power Plot

® * RBW Z
5 WET VEW 1

Ref 5 dBm " ALET 40 dB SWT 5

MHz Marker 1 [T1 ]

0 MH=z

ms

.31 dBm
2.440716667 GH=Z

AL

LV, "V R RV R PR IETSE SOTRT ST e LT

[YPIEP. EpPereSr T I

TDF

LMA

3DB

AC

Center 2.44 GHz 500 kHz/

Date: 28.JUL.2016 16:10:33

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

Span 5 MH=z

Table of Contents
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ENGI!
PEAK POWER OUTPUT
Test Data: Mode 3 High End of Band Peak Conducted Power Plot
® “ REW 2 MHz Marker 1 [T1 ]
s T § 1S VBW 10
FRef 5 dBm *Att 40 dB SWT ! 2.4'79733333 GHz
fuamfwwﬁvrvﬂurwnm [ & |
o
1 ErMEN sl M rM
VIEW WMX”MJM/
TDF
- LHA
B ans
AC
Center 2.479733333 GCH=z 500 kHz/

Date: 28.JUL.2016 L16:11:33

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

Table of Contents

Page 37 of 68
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BANDEDGE

Rule Part No.:

Requirements:

Test Method:

TIMCO

ENGINEERING lne¢

FCC 15.247(d), ICRSS 247 § 5.5

Emissions must be at least 20dB down from the highest emission level
Within the authorized band as measured with a 100 kHz RBW.

ANSI C63.10 § 6.10.4 Authorized band-edge relative method (lower bandedge)
ANSI C63.10 § 6.10.6 Marker Delta Method (upper restricted bandedge)

Setup:
Test Data: Mode 1 Lower Bandedge Measurement Table
Tuned Measured Limit Marain
Bandedge Frequency Level (dBc) (dlg)
(MHz) (dBc)
Lower 2402 50.09 20 30.09
Hopping 48.78 20 28.78
Test Data: Mode 2 Lower Bandedge Measurement Table
Tuned Measured Limit Margin
Bandedge Frequency Level (dBc) (dg)
(MHz) (dBc)
Lower 2402 50.52 20 30.52
Hopping 47.44 20 27.44
Test Data: Mode 3 Lower Bandedge Measurement Table
Tuned Measured Limit Marain
Bandedge Frequency Level (dBc) (dlg)
(MHz) (dBc)
Lower 2402 49.69 20 29.69
Hopping 46.7 20 26.7

Results Meet Requirements

Applicant:
FCC ID:

IC:
Report:

AUDIO TECHNICA CORPORATION
JFZCKS550BT

1752B-CKS550BT
1374AUT16TestReport_Revl

Table of Contents
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TIMCO

ENGINEERING , lne

BANDEDGE
Test Data: Mode 1 Upper Bandedge Measurement Table
Field Emission Level | Field Strength Emission
Tuned Strength of . -reng o Margin
Frequency Detector Carrier Below Carrier of Emission Limit (dB)
(dBuV/m) (dBc) (dBuV/m) (dBuV/m)

2480 97.36 53.47 43.89 54 10.11
Hopping 97.36 49.76 47.6 54 6.4
Test Data: Mode 2 Upper Bandedge Measurement Table

Field Emission Level | Field Strength Emission
Fr:::::cy Detector SthT_git:rOf Below Carrier of Emission Limit M(ng)m
(dBuV/m) (dBc) (dBuV/m) (dBuV/m)

2480 93.14 52.27 40.87 54 13.13
Hopping 93.14 50.59 42.55 54 11.45
Test Data: Mode 3 Upper Bandedge Measurement Table

Field Emission Level | Field Strength Emission
Tuned Strength of . .. . Margin
Frequency Detector Carrier BelovllI Carrier odemlssmn 4 Limit (dB)
(dBuV/m) (dBc) (dBuV/m) (dBuV/m)

2480 Peak 89.3 52.37 36.93 54 17.07

Hopping Peak 89.3 47.05 42.25 54 17.07

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 39 of 68




T

ENG

.

BANDEDGE
Test Data: Mode 1 Low End of Band Lower Band Edge Plot
<§§> * RRW 100 kH=z Delta 2 ([T1
¥ - 5 e ! *VBW 300 kH=z 50.09 dB
Ref 5 dBm " Attt 40 dB SWT 5 me -2.033974359 MH=z

Markgr 1 [T1]]

P E=] A BT

r
[‘J“\ 2.4019283974 GHz
1 EMEN il
VIEW / \
/ \ TDF
e LMA

Center 2.4 GHz 1 MHz/ Span 10 MH=z
Date: 28.JUL.2016 16:27:14
RESULTS: Meets Requirements
Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 40 of 68
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T

ENG

IMCO

NEERING, Ine

BANDEDGE
Test Data: Mode 1 Hopping Lower Band Edge Plot
<§§> * RRW 100 kH=z Delta 2 ([T1
7 - 5 Fago *VBW 300 kH=z 48.78 dBE
Ref 5 dBm *Att 40 dB SWT 5 m= -2.066025841 MH=Z

Marker
.

1 EMEN il f
VIEW W

TDF

LMA

Center 2.4 GHz 1 MHz/ Span 10 MH=z

Date: 28.JUL.2016 16:28:07

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 41 of 68




BANDEDGE

Test Data:

T

ENG

IMCO

NEERING, Ine

Mode 2 Low End of Band Lower Band Edge Plot

*RBW 100 kH=z Delta 2 [Tl ]
*VBW 300 kH=z 20:52 dBb
* Attt 40 dB SWT 5 m=s =2, A33333338 MHEZ

Markgr 1 [T1]]

- 34 A BT

r
/‘“fw\ 2.4p1983974 cuz |(E9

[ ]

TDF

LMA

o
===
'1;‘.-'_—
T
=

I O 2

Center 2.4 GHz 1 MHz/ Span 10 MH=z
Date: 28.JUL.2016 16:25:55
RESULTS: Meets Requirements
Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 42 of 68




BANDEDGE

Test Data: Mode 2 Hopping Lower Band Edge Plot

*RBW 100 kH=z
*VBW 300 kH=z

i

T

ENG

IMCO

NEERING, Ine

Delta 2 [TL ]

47 .44

dB

5 " At 40 dB SWT 5 m= -3.118589744 MH=z
Markgr 1 [T1]]
= S aBm
.402080128 fEx]
1 RMEd |h i
VIEW
[ TDF
£ LMA
J i
b5 4 I| 3DB
AC
= iy i
Center 2.4 GHz 1 MHz/ Span 10 MH=z
Date: 2B.JUL.2016é 16:25:02

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl

Table of Contents
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TIMCO
ENGINEERING lne¢
BANDEDGE
Test Data: Mode 3 Low End of Band Lower Band Edge Plot
@ * REW 100 kHz Pelta 2 [TL J
s ; b3 *VBW 300 kHz 49 .69 dB
Ref 5 dBm " Attt 40 dB SWT 5 me -2.389102564 MH=z
Markgr 1 [T1]]
JJU%,\ 2.-1r_-.21;n;;'.t;s cHz | EY
1 EMEN sl
VIEW [ \
e / \ TDE
o LMA
——40 } \vﬂi 1'h fn
!j\z‘\/\f o W\MJ
B A wl/ 308
e W z
Center 2.4 GHz 1 MHz/ Span 10 MH=z
Dater 28.JUL.2016 16:21:31
RESULTS: Meets Requirements
Applicant: AUDIO TECHNICA CORPORATION Table of Contents

FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 44 of 68




ENGINEERING lne¢
Test Data: Mode 3 Hopping Lower Band Edge Plot
@ * RBW 100 kHz Delta 2 [TL1i ]
*VBW 300 kH=z 46.70 4B
Ref 5 dBm " AEE 40 dB SWT 5 me -2.477564103 MH=Z
Markgr 1 [T1]]
= s wuBm
il Ldozoomnoo cHAES
1 EMEd
VIEW M
i TDF
' LMA

Center 2.4 GH=z

1 MHz/

Date: 28.JUL.2016 16:23:1Z

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AU

T16TestReport_Revl

Span 10

MHz

Table of Contents

Page 45 of 68
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BANDEDGE
Test Data: Mode 1 High End of Band Upper Band Edge Plot
<§§> * RRW 100 kH=z Delta 2 ([T1
25 T A 1f: * VBW 300 kHz 53.47 dR
Ref 5 dBm *Att 40 dB SWT 5 ms 3.967307692 MHz
f“Rfl Markgr 1 [T1]]
[ 3 o e
r‘/ \\ 2.480000000 GHz
1 EMEd
VIEW

TDF

LMA

Center 2.4835 GHz 1 MHz/ Span 10 MH=z
Date: 28.JUL.2016 16:32:06
RESULTS: Meets Requirements
Applicant: AUDIO TECHNICA CORPORATION Table of Contents

FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl Page 46 of 68
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Test Data:

ENGINEERING lne¢
Mode 1 Hopping Upper Band Edge Plot
* RBW 100 kH=z Delta 2 [T
1 *VBW 300 kH=z 4a.76 dB
Ref 5 dBm " AEE 40 dB SWT 5 m= 4.111538462 MH=Z
Markgr 1 [T1]]
PR=E=] BT
H 2.480000000 cHz |EN

TDF

LMA

I i ' llk. fl )
JDB

Center 2.4835 GHz 1 MHz/ Span 10 MH=z

Date: 28.JUL.2016

1é:31.:05

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 47 of 68




BANDEDGE

Test Data:

®

Ref 5

Mode 2 High End of Band Upper Band Edge Plot

* RBW 100 kH=z
*VBW 300 kH=z
clBm N ) o 40 dB

Delta 2 [Tl ]
52:27 dB

3.967307692 MH=

1

PR |

Center

Date:

2.4835 GHz 1 MHz/

28.JUL.2016 16:32:53

RESULTS: Meets Requirements

Applicant:
FCC ID:

IC:
Report:

AUDIO TECHNICA CORPORATION
JFZCKS550BT

1752B-CKS550BT
1374AUT16TestReport_Revl

Span 10 MH=z

Table of Contents

Page 48 of 68
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T

ENG

Test Data: Mode 2 Hopping Upper Band Edge Plot
® * REW 100 kH=z Belta 2 [T ]
2Rl 16 16334 * VBW 300 kHz 50.89 dB
Ref 5 dBm *Att 40 dB SWT 5 ms 4.041025641 MHz
1 Markgr 1 [T1]]
[ see BMm
/(MMMM 2.479983974 GHz
1 EMEN i
VIEW 1\
B &
=S iy i
Center 2.4835 GHz 1 MHz/ Span 10 MH=z

Date: 28.JUL.2016 16:34:17

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

TDF

LMA

Table of Contents

IMCO

NEERING, Ine

Page 49 of 68




TIMCO
ENGINEERING lne¢
BANDEDGE
Test Data: Mode 3 High End of Band Upper Band Edge Plot
@ * RRW 100 kH=z Pelta 2 [(Td j
7 - 5 Fa3F *VBW 300 kH=z SZedl OB
Ref 5 dBm *Att 40 dB SWT 5 m= 3.728076223 MH=Z
1 Markgr 1 [T1]]
M 2.*1'.’998',;3'.“1 GHz
VIEW /
<l 2 \ TDF
=T \ LMA
lL_5n hal
WMWMMMM .
Center 2.4835 GHz 1 MHz/ Span 10 MH=z
Date: 20.JUL.2016 16:36:44
RESULTS: Meets Requirements
Applicant: AUDIO TECHNICA CORPORATION Table of Contents

FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl Page 50 of 68
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TDF

LMA

DB

AC

Test Data: Mode 3 Hopping Upper Band Edge Plot
<§§> * REW 100 kH=z Delta 2 ([T1
g 16335 * VBW 300 kHz 47.05 dB
FRef 5 dBm *Att 40 dB SWT 5 ms 3.989358974 MHz
Markgr 1 [T1|]
[N - & Al e
' ﬁl N1 2.479983974 GHz
1 ErEl }
VIEW
= biy i
Center 2.4835 GH=z 1 MHz/ Span 10 MH=z

Date: 208.JUL.2016 16:35:41

RESULTS: Meets Requirements

Applicant: AUDIO TECHNICA CORPORATION
FCC ID: JFZCKS550BT

IC: 1752B-CKS550BT
Report: 1374AUT16TestReport_Revl

Table of Contents
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ANTENNA CONDUCTED SPURIOUS EMISSIONS
Rules Part No.: FCC part 15.247 (d) & 15.209, IC RSS 247 § 5.5 & RSS GEN § 8.9
Requirements: In any 100 kHz bandwidth outside the frequency band in which the spread

spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least

20 dB below
Test Method: ANSI C63.10 § 6.7 Antennaport Conducted Emission Measurements
ANSI C63.10 § 7.8.8 Conducted Spurious Emissions Test Methodology

Setup:
8 YR
—pl |
[ ]
Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT

Report: 1374AUT16TestReport_Revl Page 52 of 68




TIMCO

ENGINEERING , lne

ANTENNA CONDUCTED SPURIOUS EMISSIONS
ANTENNA CONDUCTED SPURIOUS EMISSIONS

Test Data: Mode 1 Low End of Band 30 MHz - 26 GHz Plot
@ * RBwW 100 kH=z Matrker 1 T ,'
VBW 300 kH=z [ = IHm
Fef 1% <dBm Attt 10 clB SWT 6.4 = c s 12259815 EHZ
e
VIEW
-10
—-30
—-40
- n '- 5
& e |
Center 13.015 GHE 2.597 GHz/ Span 25.97 GH=z
Date: 1.AUG.2016 16:34:05
RESULTS: Meets Requirements
Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT
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ANTENNA CONDUCTED SPURIOUS EMISSIONS

Test Data: Mode 1 Middle of Band 30 MHz - 26 GHz Plot
@ RBwW 100 kH=z Matrker 1 o ! ,'
VBW 300 kH=z li - B 1 Hm
Fef 1% <dBm AEE 10 dB SWT 6.4 = 2. 143878205 GHZ
10 = y
= el L
VIEW A
10 e
sy | w7 13m
--20
--40 -
s
- 50 Y
k,ﬁlﬁw*_‘. T
—— /0
Center 13.015 GHz= 2.597 GHz/ Span 25.97 GH=
Date: 1.AUG.2016 16:32:47
RESULTS: Meets Requirements
Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
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Test Data:
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Mode 1 High End of Band 30 MHz - 26 GHz Plot

@ *RBW 100 kH=z 1
VBW 300 kH=z 1
Ref 15 <lBm AtE 10 dB SWT 6.4 = SHZ
|
-1 ¢ T
L ]
VIEW e
—10
- ol —1b8 |Bm
=20
--30
—-40
4
50 -- I
7 rr v
=10
-840

Date: 1.AUG.20

2.597 GHz/

i
("]
fr
n
(5]
i
M

5]

le 16:36:02

RESULTS: Meets Requirements

Applicant:
FCC ID:

IC:
Report:

AUDIO TECHNICA CORPORATION
JFZCKS550BT

1752B-CKS550BT
1374AUT16TestReport_Revl
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ANTENNA CONDUCTED SPURIOUS EMISSIONS

Test Data: Mode 2 Low of Band 30 MHz - 26 GHz Plot
@ *RBW 100 kM= Matrker 1 T ,'
VBEW 300 kH= B i

Fef 1% clBm At 10 dB SWT 6.4 = c s LU225981S EHEZ
-
VIEW "F

-10

=20

il 2 A Bm

—-40

—-50

W el

-0

Center 13.015 GHE 2.597 GHz/ Span 25.97 GH=z
Date: 1.AUG.Z2016 16:39:44
RESULTS: Meets Requirements
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ANTENNA CONDUCTED SPURIOUS EMISSIONS

Test Data: Mode 2 Middle of Band 30 MHz - 26 GHz Plot
<§§> CREW 100 kHz
VBW 300 kHa
Ref 15 <Bm MATT 10 dB SWT 6.4 = e
-
VIEW f
10
—-20
-30
—-40
=50
Jﬂ#JAAerjﬂﬂquhﬁlphmhmﬂlddL“rkjfwmﬁidJ*HAJﬂbdhabud“”“4huutﬂduﬁh#knﬂﬂdﬂl
L
Center 13.015 GHE 2.5987 GHz/ Span 25.97 GHz

Dater 1l.AUG.2016 16:37:59

RESULTS: Meets Requirements
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ANTENNA CONDUCTED SPURIOUS EMISSIONS

Test Data: Mode 2 High End of Band 30 MHz - 26 GHz Plot

<§§> * RBW 100 kHz Matker 1 [T1 ]
VBW 300 kHz fa79 2

Ref 15 <Bm ALt 10 dB SWT 6.4 = e« LA387BZ05 GHZ
- e
Sl ! 1 SHZ

—-10

=20

2 1 2 dBm

=30

—-40

L <o 3

MW ey |

-0

Center 13.015 GHZ 2.587 GHE/ Span 25.97 GH=z
Date: 1.8UG.2016 16:37:01
RESULTS: Meets Requirements
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Test Data:

Mode 3 Low of Band 30 MHz - 26 GHz Plot
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<§§> * RBW 100 kHz
VBW 300 kHz i
Ref 15 clBm MATT 10 dB SWT 6.4 = =H
1

— 1 : T
- :
VIEW v

—-10

=20

1 —24. E
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v rmww P -y Nﬂ“"“"‘”wﬂw‘ﬂm
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Center 13.015 GHZ 2.597 GHz/ Span 25.97 GHz
Date: 1.AUG.2016 16:41:02

RESULTS: Meets Requirements
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ANTENNA CONDUCTED SPURIOUS EMISSIONS

Test Data: Mode 3 Middle of Band 30 MHz - 26 GHz Plot
@ * RBwW 100 kH=
VEW 300 kH=

Fef 1% clBm At 10 dB SWT 6.4 = cs LUZEBHTBLS GHEZ
B
VIEW 1

10

—-20

=-30

=40

[illss o i\ A o

PIJW“*’W«W"
!@MW

L L

—— /0

Center 13.015 GHE 2.5987 GHz/ Span 25.97 GH=z
Date: 1.AUG.2016 16:41:57
RESULTS: Meets Requirements
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ANTENNA CONDUCTED SPURIOUS EMISSIONS

Test Data: Mode 3 High End of Band 30 MHz - 26 GHz Plot
@ *RBW 100 kM= Matrker 1 ol - LN
VEW 300 kilw 4 .88 i
Ref 15 <Bm % o 10 dB SWT 6.4 = e« 11387TBZ05 GHZ
B
VIEW Ll
—-10
1 24, Er
—-30
-40
=& =
'..yu\).w ol e PR WWWM“WUWX
AN o
-1
Center 13.015 GHE 2.597 GHz/ Span 25.97 GH=z
Dates 1.AUG.2016 16:42:51
RESULTS: Meets Requirements
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RADIATED SPURIOUS EMISSIONS
Rules Part No.:

Requirements:
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FCC part 15.247 (d) & 15.209, IC RSS 247 § 5.5 & RSS GEN § 8.9

Emissions found in restricted bands the levels must comply with the general
limits found in FCC part 15.209

Frequency | Limits
FCC Part 15.209, IC RSS-GEN 8.9

9 to 490 kHz

2400/F (kHz) pV/m @ 300 meters

490 to 1705 kHz

24000/F (kHz) pvV/m @ 30 meters

1705 kHz to 30 MHz

29.54 dBuV/m @ 30 meters

30 - 88 40.0 dBuV/m @ 3 meters
80 - 216 43.5 dBuV/m @ 3 meters
216 - 960 46.0 dBuV/m @ 3 meters
Above 960 54.0 dBuV/m @ 3 meters

Test Method: ANSI C63.4 § Annex D Validation of radiated emissions standard test sites
ANSI C63.10 § 6.3 Common requirements radiated emissions
ANSI C63.10 § 6.4 Emissions below 30 MHz
ANSI C63.10 § 6.5 Emissions between 30 & 1000 MHz
0§6

ANSI C63.1 .6 Emissions above 1 GHz
Field Strength Calculation:

The field strength at 3m was established by adding the meter reading of the spectrum analyzer
(which is set to read in units of dBuV) to the antenna correction factor supplied by the antenna
manufacturer plus the coax loss. The antenna correction factors are stated in terms of dB. The gain
of the preselector was accounted for in the spectrum analyzer meter reading.

Example:

Freq (MHz) Meter Reading + ACF + CL=FS

33 20 dBuVv + 10.36 dB  + 0.5 = 30.86 dBpV/m @ 3m
Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT
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RADIATED SPURIOUS EMISSIONS

Setup:

Notes:

Applicant:
FCC ID:

IC:
Report:

Emissions below 30 MHz

Magnotic Fisli
Loap Antenn

Ant. feed |

EUT point

S e

e | - - IE—

Spectrum Analyzer | Recaiver

Emissions 30 — 1000 MHz

RX Anlenna

A, fecd
point
----- ]
§r )

Spectrum Anaslyrer | Recoiwer

Emissions above 1 GHz

HE Agdgaee

Antfeed |
[ R10) prmdivh
A=&m
f'l_ | ;
|- i ——
|

="

Lpocirum Analyro [ locomwed

The EUT was checked in three orthogonal planes as required, a setup photo is
provided to show the orientation of the worst case position.

Only the worst case data rate and Output Power which produced emissions
within 20dB of the limit are reported.

The spectrum was measured from 9 KHz to 25 GHz

AUDIO TECHNICA CORPORATION
JFZCKS550BT
1752B-CKS550BT
1374AUT16TestReport_Revl
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RADIATED SPURIOUS EMISSIONS
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Test Data: Mode 1 Low End of Band Measurement Table
Tuned Emission Meter Antenna Coax Correction Field
Freq Frequency | Detector | Reading Polarity | Loss Db Factor Strength | Margin
MHz MHz dBu V dB/M dBu V/M
2402 4804 PK 9.84 \'/ 8.07 34.00 51.91 22.09
2402 4804 AV -4.68 \' 8.07 34.00 37.39 16.61
2402 12010 PK 2.99 \' 13.05 39.30 55.34 18.66
2402 12010 AV -10.29 \'/ 13.05 39.30 42.06 11.94
Test Data: Mode 1 Middle of Band Measurement Table
Tuned Emission Meter Antenna Coax Correction Field
Freq Frequency | Detector | Reading Polarity | Loss Db Factor Strength | Margin
MHz MHz dBu V dB/M dBu V/M
2440 4880 AV 3.97 \'} 8.13 33.92 46.02 7.98
2440 4880 PK 11.43 Vv 8.13 33.92 53.48 20.52
2440 7320 PK 9.65 H 10.00 35.60 55.25 18.75
2440 7320 AV 1.53 H 10.00 35.60 47.13 6.87
2440 12200 AV -9.90 Vv 13.14 39.30 42.54 11.46
2440 12200 PK 2.53 \'/ 13.14 39.30 54.97 19.03
Test Data: Mode 1 High End of Band Measurement Table
Tuned Emission Meter Antenna Coax Correction Field
Freq Frequency | Detector | Reading Polarity | Loss Db Factor Strength | Margin
MHz MHz dBu V dB/M dBu V/M
2480 4960 PK 6.91 \' 8.20 33.96 49.07 24.93
2480 4960 AV -0.03 Vv 8.20 33.96 42.13 11.87
2480 7440 PK 11.75 H 10.08 35.60 57.43 16.57
2480 7440 AV -1.40 H 10.08 35.60 44.28 9.72
2480 12400 PK 3.15 H 13.24 39.20 55.59 18.41
2480 12400 AV -10.14 H 13.24 39.20 42.30 11.70
Test Data: Mode 1 Hopping Measurement Table
Tuned Emission Meter Antenna Coax Correction Field
Freq Frequency | Detector | Reading Polarity | Loss Db Factor Strength | Margin
MHz MHz dBu V dB/M dBu V/M
Hopping 101.80 PK 15.89 H 1.18 10.70 27.77 15.73
Hopping 181.60 PK 15.72 \' 1.53 13.78 31.03 12.47
Hopping 458.10 PK 15.38 H 2.46 16.20 34.04 11.96
Hopping 804.40 PK 15.19 H 3.26 20.40 38.85 7.15
Hopping 982.30 PK 16.540001 Vv 3.60 23.94 44.08 9.92
Results Meet Requirements
Applicant: AUDIO TECHNICA CORPORATION Table of Contents
FCC ID: JFZCKS550BT
IC: 1752B-CKS550BT
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AC POWER LINE CONDUCTED EMISSIONS

Rules Part No.: FCC 15.207(a)

Requirements:

Test Method:

Setup:
:.n ‘Ed - : HNONCONDUCTIVE
s I ‘z:--;f;-:-’:::: ===
xuid Aaa 17 r /
| 1] T 1] \ rd 1
~ -
i b ., %':-u
P T ]
J-/_ i lm
N e A
Applicant: AUDIO TECHNICA CORPORATION Table of Contents
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Frequency Quasi Peak Limits Average Limits
(MH2) (dBuVv) (dBuVv)
0.15-0.5 66 — 56 * 56 - 46 *
0.5-5.0 56 46

5.0 - 30 60 50

* Decrease with logarithm of frequency

ANSI C63.10 § 6.2 Test Method for AC power-line conducted emissions




AC POWER LINE CONDUCTED EMISSIONS

Test Data: The following plots represent the emissions read for power line
Conducted. Both lines were observed.

T
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® RBW 9 kHz Marker 1 [T1 ]
= Aug 5 I = BT 1 m= 49,98 dBuv
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Date: 3.AUG.2016 09:02:51

RESULTS: Meets Requirements
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POWER LINE CONDUCTED INTERFERENCE

Test Data:

@

RBW
MT 1 ms=

TD AUTC PULSE
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RESULTS: Meets Requirements
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Device Manufacturer Model Serial Number Cal/Char Date Due Date
Antenna: Eaton 94455-1 1057 11/18/15 11/18/17
Biconical 1057
Antenna: Log- Electro-Metrics LPA-25 1122 07/14/15 07/14/17
Periodic 1122
3M Chamber Panashield NA NA 04/25/16 12/31/17
LISN(Primary) Electro-Metrics ANS-25/2 2604 07/13/15 07/13/17
Antenna: ETS-Lindgren 3117 00041534 02/25/15 02/25/17
Double-Ridged Chamber
Horn/ETS Horn 2
EMI Test Rohde & ESIB 40 100274 08/12/14 08/12/16
Receiver R & S Schwarz
ESIB 40 Screen
Room
Software: Field Timco N/A Version 4.0 N/A N/A
Strength
Program
Antenna: Active ETS-Lindgren 6502 00062529 11/18/15 11/18/17
Loop
Attenuator #26 - Narda 4768-6 1044-2 (#26) 06/25/15 06/25/17
K 6dB 2W DC-
40G
Coaxial Cable Micro-Coax UFB142A-0- 225363-002 08/05/15 08/05/17
#103 - KMKM- 0720-200200 (#103)
0180-01 Aqua
EMI Test Rohde & ESU 40 100320 04/01/16 04/01/18
Receiver R & S Schwarz
ESU 40 Chamber
Coaxial Cable - Micro-Coax Chamber 3 cable | KMKM-0244-00; 12/05/15 12/05/17
Chamber 3 cable set (Primary) KMKM-0670-00;
set (Primary) KFKF-0198-00
Band Reject Micro-Tronics BRM50702-02 G042 04/28/16 04/28/18
Filter 2.4GHz
Pre-amp RF-LAMBDA RLNAOOM45GA NA 01/04/16 01/04/18

*EMI RECEIVER SOFTWARE VERSION

The receiver firmware used was version 4.43 Service Pack 3

END OF TEST REPORT
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